
�������	
���������
����
�����������������	
����	
�

Questions, problems, missing parts? Before returning to your retailer, call our customer service 
department at 1-866-439-9800, 8 a.m. - 8 p.m., EST, Monday - Friday. 

1

Serial Number Purchase Date

ATTACH YOUR RECEIPT HERE

allen + roth®  is a registered trademark
of LF, LLC. All Rights Reserved.

ITEM #0401997

MODEL #L-GZ340PCO-5  

HARDTOP GAZEBO

Français p. 
Español p. XX

Français p. 21

Español p. 41

EB13359



TABLE OF CONTENTS

Package Contents..................................................................................................................................

Hardware Contents................................................................................................................................

Safety Information..................................................................................................................................

Preparation.............................................................................................................................................

Assembly Instructions.............................................................................................................................

Care and Maintenance..........................................................................................................................

Warranty................................................................................................................................................

Replacement Parts List.........................................................................................................................

3

5

6

6

7

17

18

19

®

Lowes.com/allenandroth2



PACKAGE CONTENTS

K
I

N

L
O1

O2

M2

M4

Q

S

J

H

P

T

R

U

G2

V2
W2

X2

A2

D

G1
E

V1
W1

X1

C

B

A1

F

M1

M3

M5

®

Lowes.com/allenandroth3



PACKAGE CONTENTS

PART
A1

A2

B

C

D

E

F

G1

G2

H

I

J

K

L

M1

M2

M3

M4

M5

N

O1

O2

P

Q

R

S

T

U

V1

V2

W1

W2

X1

X2

4

4

4

4

4

4

4

4

4

4

1

1

1

4

4

4

4

4

4

4

4

4

4

4

4

4

8

1

4

4

4

4

4

4

Left Top Screen

Right Top Screen

Post Connector

Slanting Bar Connector

Beam Connector (Upper)

Top Slanting Bar

Top Beam

Big Top Connector

Big Top Bar

Small Top Support Beam

Small Top Connector

Small Top Cover

Finial

Small Top Roof Panel

Big Roof Panel 1

Big Roof Panel 2

Big Roof Panel 3

Big Roof Panel 4

Big Roof Panel 5

  Small Top Roof Cover

Big Roof Panel Cover (Corner) 1

Big Roof Panel Cover (Corner) 2

Big Roof Panel Cover (Middle)

Post

Base

Base Cover

Support Bar

Hook

Big Roof Top Beam (Short Side) 1

Big Roof Top Beam (Short Side) 2

Big Roof Top Beam (Middle Part) 1

Big Roof Top Beam (Middle Part) 2

Big Roof Top Beam (Long Side) 1

Big Roof Top Beam (Long Side) 2

DESCRIPTION QUANTITY

®

Lowes.com/allenandroth4



HARDWARE CONTENTS (NOT TO SCALE)

AA

M6 x 15
Screw

Qty. 108

BB

M6 Flat
Washer

Qty. 300

CC

M6 x 25
Bolt

Qty. 32

DD

M6 x 55
Screw

Qty. 16

EE

M6 Nut

Qty. 16

FF

M6 x 30
Screw

Qty. 40

HH

M6 x 15
Bolt

Qty. 56

I  I

M6 x 45
Bolt

Qty. 32

JJ

M6
Wrench

Qty. 2

GG

��������
Stake

Qty. 16

®

Lowes.com/allenandroth5



SAFETY INFORMATION

Please read and understand this entire manual before attempting to assemble, operate or install 
the product. If you have any questions regarding the product, please call our customer service 
at 1-866-439-9800, 8 a.m. - 8 p.m., EST, Monday through Friday.

CAUTION

WARNING

Before beginning assembly of product, make sure all parts are present. Compare parts with package
contents list and hardware contents list. If any part is missing or damaged, do not attempt to 
assemble the product.

Estimated Assembly Time: 90 minutes.

Tools Required for Assembly: Wrench (included) and Phillips Screwdriver (not included).

PREPARATION

	 This product is intended for outdoor use only and should be placed on flat, horizontal ground.
	 Ensure enough clearance around the product. 
	 Before assembling the product, find level ground no less than 6 ft. away from any structures 
 or obstructions, such as fences, garages, houses, overhanging branches, laundry lines,  
 or electrical wires.
	 The gazebo must be anchored with stakes onto the ground for added safety. 
	 It cannot be permanently attached to a concrete floor or platform. 
	 Do not assemble the gazebo on sandy, muddy or loose soil, as stakes do not have enough 
 anchorage in these types of soil.

	 Any assembly or maintenance of the product must be carried out by adults only.
	 Arrange 6 or more manpower when assembling or moving the product.
	 Some parts may contain sharp edges. Wear protective gloves if necessary.
	 Check all nuts and bolts periodically for tightness. When required, tighten them again.
	 Do not hang any weights on the roof frame.
	 Always keep children under close supervision when they are using or are around this product. 
 Never leave children unattended.
	 Hook maximum weight: 33 lbs.

6
®

Lowes.com/allenandroth



ASSEMBLY INSTRUCTIONS

 

E
E

C
E

F F
D D

Fig.10

Fig.1

Fig.9

Fig.8

Fig.7

Fig.6

Fig.5

Fig.4

Fig.3

Fig.2
A2 A2

A1

A1

I H

G

B
B

B

1. 

Hardware Used

Hardware Used

x 16M6 × 15 BoltHH  

x 16M6 Flat WasherBB  

2

B

A2A1

BB
CC

 

x 16M6 Flat WasherBB

M6 × 25 Bolt x 16CC  

Insert the left top screens (A1) to the right top
screens (A2)  , securing them with bolts (HH) and 
flat washers (BB); connect the beam connectors 
(upper) (D) to the screens by using bolts (HH) and 
flat washers (BB).

2. Attach the assembled screens to the post 
connectors (B), securing them with bolts (CC) 
and flat washers (BB).

7
®

Lowes.com/allenandroth

1

A1

A2

D

BB

HH

BB

HH



ASSEMBLY INSTRUCTIONS

4.

3.

5.

Hardware Used

Connect the big top connectors (G1) to the big top 
bars (G2), securing them with screws (AA) and flat 
washers (BB) on each corner.

4

AA
 

BB

G1

G2

x 8M6 × 15 BoltHH

x 8M6 Flat WasherBB

x 16M6 Flat WasherBB

x 16AA M6 x 15 Screw

Hardware Used

Attach the four slanting bar connectors (C) to 
the post connectors (B), securing with four bolts
(CC) and four flat washers (BB) for each post 
connector (B).

3

C

B B

BB

CC

BB

CC

x 16M6 × 25 BoltCC

x 16M6 Flat WasherBB

Hardware Used

Attach the top slanting bars (E) to the big top 
connectors (G1) by using bolts (HH) and flat 
washers (BB).

G1

BB

E
HH

5

8
®

Lowes.com/allenandroth



DD x 8M6 x 55 Screw

x 16

x 8

M6 Flat WasherBB

EE M6 Nut

ASSEMBLY INSTRUCTIONS

Hardware Used

7. Attach the top beams (F) to the big top bars (G2)，
securing them with bolts (HH) and flat washers (BB). 7

6.

Hardware Used

Attach the other end of the top slanting bars (E) 
to the slanting bar connectors (C), securing them
with screws (DD), nuts (EE) and flat washers
(BB) on each corner.

8.

Hardware Used

Attach the other end of the top beams (F) to the 
beam connectors (upper) (D), securing them with 
screws (DD), nuts (EE) and flat washers (BB).

DD x 4M6 x 55 Screw

x 8

x 4

M6 Flat WasherBB

EE M6 Nut

BB x 8M6 Flat Washer 

x 8M6 × 15 BoltHH

7

BB

HH F

G2

6

BB

E

B

C

EE
DD BB

9
®

Lowes.com/allenandroth

8

BB EE

A1
A2

BBDD

D

F



ASSEMBLY INSTRUCTIONS

Hardware Used

10.  Attach the assembled small top to the big top 
 frames using screws (AA) and flat washers (BB). 10

9.

Hardware Used

Attach the hook (U) to the small top connector (I), 
then connect the small top support beams (H) to 
the small top connector (I), securing them with 
screws (DD), nuts (EE) and flat washers (BB).

9

BB
BB

I

U
H

EE
DD

DD x 4M6 x 55 Screw

x 8

x 4

M6 Flat WasherBB

EE M6 Nut

x 4M6 Flat WasherBB

x 4AA M6 x 15 Screw

AA
BB

H

G1

10
®

Lowes.com/allenandroth



ASSEMBLY INSTRUCTIONS

Hardware Used

11.  Assemble the four small top roof panels (L) by 
 using the screws (AA) and flat washers (BB). 11

x 8M6 Flat WasherBB

x 8AA M6 x 15 Screw

12.

Hardware Used

 Connect the big roof top beams (long side) 1 (X1)
 and the big roof top beams (long side) 2 (X2) to 
 the top slanting bars (E), securing them with bolts
 (HH) and flat washers (BB) on each corner.

12

AA AA AA
AA

BB

LL

BB BB
BB

E

BB

HH

 

x 8M6 Flat WasherBB

x 8M6 × 15 BoltHH

 
L

F
F

E E

E

V2V1

W1
W2

X2
X1

Fig.14

Fig.13

Fig.12

Fig.11

11
®

Lowes.com/allenandroth

X2



ASSEMBLY INSTRUCTIONS

14.  Connect the big roof top beams (middle part) 
 2 (W2) to the top slanting bars (E), securing them 
 with screws (AA) and flat washers (BB). Repeat 
 this procedure to assemble the big roof  top beams 
 (short side) 1 (V1), the big roof top beams 
 (short side) 2 (V2), and the big roof top beams
 (middle part) 1 (W1).

14

13.  Connect the big roof top beams (long side) 1 (XI) 
 to the top beams (F), securing them with screws 
 (AA) and flat washers (BB). Repeat this procedure 
 to assemble the big roof top beams (short side) 1 
 (V1), the big roof top beams (short side) 2 (V2), 
 the big roof top beams (middle part) 1 (W1), the 
 big roof top beams (middle part) 2 (W2), and the 
 big roof top beams (long side) 2 (X2).

BB
AA

X1

F

Hardware Used

x 24M6 Flat WasherBB

x 24AA M6 x 15 Screw

Hardware Used

x 16M6 Flat WasherBB

x 16AA M6 x 15 Screw
AA

BB

W2 E

12
®

Lowes.com/allenandroth

13



ASSEMBLY INSTRUCTIONS

Hardware Used

15.  Attach the small top roof covers (N) to the small 
 top by using screws (FF) and flat washers (BB). 15

16.  Insert the small top cover (J) to the assembled 
 small top, then attach the finial (K).

C

FF

FF

BB

BB

N

16

J

K
 

FF x 8M6 x 30 Screw

x 8M6 Flat WasherBB

Fig.16

Fig.19
Fig.18

Fig.17

Fig.15
J

K

N
L

PO2

O1

M5
M4

M3
M2

M1

 

13
®

Lowes.com/allenandroth



ASSEMBLY INSTRUCTIONS

Hardware Used

18.  Connect the big roof panel covers 3 (M3) to big 
 roof panel covers 5 (M5) by using screws (AA) 
 and flat washers (BB). Repeat this procedure to 
 assemble the big roof panel covers 2 (M2) to the 
 big roof panel covers 4 (M4).

18

17.

Hardware Used

 Attach the big roof panel covers 1 (M1) to the big 
 top, securing them with screws (AA) and flat 
 washers (BB).

17

19.

Hardware Used

 Insert the big roof panel covers (corner) 1 (O1) to 
 the bottom border of the small top and connect the 
 big roof panel covers (corner) 2 (O2). The big roof 
 panel covers (corner) 1 (O1) should be on top of big 
 roof panel covers (corner) 2 (O2), securing them with 
 screws (FF) and flat washers (BB) on each corner. 
 Then attach the big roof panel covers (middle) (P) by 
 using screws (FF) and flat washers (BB).   

 
 
 
 

19

BB

M1

AA

BB

O1

O2FF BB

FF

BB

FF

FF

BB

x 8M6 Flat WasherBB

x 8AA M6 x 15 Screw

x 32M6 Flat WasherBB

x 32AA M6 x 15 Screw

AA

BB

AA

BB AA

BB

M5

M3

BB

AA

FF x 16M6 x 30 Screw

x 16M6 Flat WasherBB

14
®

Lowes.com/allenandroth



ASSEMBLY INSTRUCTIONS

20.

Hardware Used

 Insert the posts (Q) into the base covers (S), and 
 then install the bases (R), securing them with 
 screws (FF) and flat washers (BB) for each post (Q).

x 16M6 Flat WasherBB  

x 16FF M6 x 30 Screw

 

Fig.23

Fig.21

Fig.20

Fig.22

Q

T
T

Q

B

B

15
®

Lowes.com/allenandroth

20

FF FF

BB BB

R

S

Q  



ASSEMBLY INSTRUCTIONS

Hardware Used

22.    Use the support bars (T) to fasten the posts (Q)
 and the screens, securing with bolts (II) and flat 
 washers (BB).

22

21.

Hardware Used

 Lift the assembled top frame to insert the post 
 connectors (B) into the posts (Q), securing with 
 bolts (HH) and flat washers (BB) for each post (Q). 
 (You can lift one side of the assembled top frame in 
 the air with the other side resting on the ground. 
 Two posts were inserted and fastened. The other 
 side was then lifted and the other two posts were 
 inserted and fastened.)

21

23.

Hardware Used

 Lift the base covers (S) and use the provided 
 stakes (GG) to secure the assembled gazebo to 
 the ground.

x 16M6 Flat WasherBB

x 16HH  M6 x 15 Bolt 

BB

BB

I I

I I

Q

  

T

x 32M6 Flat WasherBB

x 32I I M6 x 45 Bolt

x 16���������
��
�GG

16
®

Lowes.com/allenandroth

BBBB HHHH

B

Q

23
Q

R

S

GG GGGG



CARE AND MAINTENANCE

	

	

	

	
	

	

	
	 Check all screws and nuts periodically for tightness, fastening them again as required.

This gazebo is intended for decorative and sunshade purposes only, and is not designed to 
withstand hard weather, including high winds, rain, and snow. In order to avoid damages, remove 
accumulated water on the roof immediately, or disassemble the gazebo. Disassemble the gazebo 
in the reverse order of the assembly steps. 
Always disassemble the gazebo completely. A partially disassembled gazebo is not stable enough 
to resist wind and bad weather, and therefore can be damaged and/or cause damage.
Do not use bleach, acid, or other abrasive cleaners on the roof or frame parts.
Steel components of garden accessories and furniture are treated with rust inhibiting paint. How-
ever, due to the nature of steel, surface oxidation (rusting) will occur if this protective coating is 
scratched. This is a natural process. To minimize this condition, it is recommended that care be 
taken when assembling and handling the product, in order to prevent the paint from being 
scratched. 
Surface rust can be removed easily using a very light application of common cooking oil. If surface 
oxidation (rusting) occurs and no measures are taken to correct it, the oxidation may start dripping 
onto the assembly surface, which may cause damaging stains that may be difficult to remove.
If the product will not be used for a long period (e.g. winter time), it should be stored in a clean, dry 
environment. 
Keep the original packaging to store the gazebo.

ONE-YEAR LIMITED WARRANTY

This limited warranty is extended to the original purchaser and applies to defects in material and
workmanship of your item provided the item is maintained with care and used only for personal,
residential purposes.

The manufacturer warranty for this item, is to be free of defects in material and workmanship for a
period of 1 YEAR. If any defect is found, please call our customer service department at
1-866-439-9800 for help. The manufacturer will not cover transportation or delivery costs or
compensate the individual or any outside party for assembling or disassembling the product.
This warranty gives you certain rights, and you may have other rights that vary from state to state.

17
®

Lowes.com/allenandroth



REPLACEMENT PARTS LIST

For replacement parts, call our customer service department at 1-866-439-9800, 8 a.m. - 8 p.m.,
EST, Monday - Friday.

PART
A1

A2

B

C

D

E

F

G1

G2

H

I

J

K

L

M1

M2

M3

M4

M5

N

#401997-A1

#401997-A2

#401997-B

#401997-C

#401997-D

#401997-E

#401997-F

#401997-G1

#401997-G2

#401997-H

#401997-I

#401997-J

#401997-K

#401997-L

#401997-M1

#401997-M2

#401997-M3

#401997-M4

#401997-M5

#401997-N

Left Top Screen

Right Top Screen

Post Connector

Slanting Bar Connector

Beam Connector (Upper)

Top Slanting Bar

Top Beam

Big Top Connector

Big Top Bar

Small Top Support Beam

Small Top Connector

Small Top Cover

Finial

Small Top Roof Panel

Big Roof Panel 1

Big Roof Panel 2

Big Roof Panel 3

Big Roof Panel 4

Big Roof Panel 5

Small Top Roof Cover

DESCRIPTION PART NUMBER

K
I

N

L
O1

O2

M2

M4

Q

S

J

H

P

T

R

M1

M3

M5

18
®

Lowes.com/allenandroth



REPLACEMENT PARTS LIST

PART
O1

O2

P

Q

R

S

T

U

V1

V2

W1

W2

X1

X2

#401997-O1

#401997-O2

#401997-P

#401997-Q

#401997-R

#401997-S

#401997-T

#401997-U

#401997-V1

#401997-V2

#401997-W1

#401997-W2

#401997-X1

#401997-X2

Big Roof Panel Cover (Corner) 1

Big Roof Panel Cover (Corner) 2

Big Roof Panel Cover (Middle)

Post

Base

Base Cover

Support Bar

Hook

Big Roof Top Beam (Short Side) 1

Big Roof Top Beam (Short Side) 2

Big Roof Top Beam (Middle Part) 1

Big Roof Top Beam (Middle Part) 2

Big Roof Top Beam (Long Side) 1

Big Roof Top Beam (Long Side) 2

DESCRIPTION PART NUMBER

U

G2

V2
W2

X2

A2

D

G1
E

V1
W1

X1

C

B

A1

F

19
®

Lowes.com/allenandroth



REPLACEMENT PARTS LIST

Printed in China

20

AA BB CC DD EE HH JJFF GG I  I

PART
AA

BB

CC

DD

EE

FF

GG

HH

II

JJ

#401997-AA

#401997-BB

#401997-CC

#401997-DD

#401997-EE

#401997-FF

#401997-GG

#401997-HH

#401997-II

#401997-JJ

M6 x 15 Screw

M6 Flat Washer

M6 x 25 Bolt

M6 x 55 Screw

M6 Nut

M6 x 30 Screw

���������
��
�

M6 x 15 Bolt

M6 x 45 Bolt

M6 Wrench

DESCRIPTION PART NUMBER

allen + roth®�������������������������
�
of LF, LLC. All rights reserved.

®

Lowes.com/allenandroth



�������	
���������
����
�����������������	
����	
�

21

  

ARTICLE #0401997

MODÈLE #L-GZ340PCO-5

PAVILLON DE JARDIN
 À AUVENT RIGIDE

Des questions, des problèmes, des pièces manquantes? Avant de retourner l’article au détaillant, 
appelez notre service à la clientèle au 1 866 439-9800, entre 8 h et 20 h (HNE), du lundi au vendredi.

JOIGNEZ VOTRE REÇU ICI

Numéro de série Date d’achat

allen + roth® est une marque de commerce déposée 
de LF, LLC. Tous droits réservés.



TABLE DES MATIÈRES

Contenu de l’emballage........................................................................................................................23

Quincaillerie incluse..............................................................................................................................25

Consignes de sécurité...........................................................................................................................26

Préparation............................................................................................................................................26

Instructions pour l’assemblage..............................................................................................................27

Entretien................................................................................................................................................37

Garantie................................................................................................................................................38

Liste des pièces de rechange...............................................................................................................39

®

Lowes.com/allenandroth22



CONTENU DE L’EMBALLAGE

K
I

N

L
O1

O2

M2

M4

Q

S

J

H

P

T

R

U

G2

V2
W2

X2

A2

D

G1
E

V1
W1

X1

C

B

A1

F

M1

M3

M5

®

Lowes.com/allenandroth23



CONTENU DE L’EMBALLAGE

PIÈCE
A1

A2

B

C

D

E

F

G1

G2

H

I

J

K

L

M1

M2

M3

M4

M5

N

O1

O2

P

Q

R

S

T

U

V1

V2

W1

W2

X1

X2

4

4

4

4

4

4

4

4

4

4

1

1

1

4

4

4

4

4

4

4

4

4

4

4

4

4

8

1

4

4

4

4

4

4

Cadre Supérieur Gauche

Cadre Supérieur Doit

Raccord De Montant

Raccord De Barre Inclinée

Raccord De Traverse (Supérieure)

Barre Inclinée Supérieure

Traverse Supérieure

Raccord Du Grand Toit

Barre Du Grand Toit

Traverse De Soutien Du Petit Toit

Raccord Du Petit Toit

Capuchon Du Petit Toit

Faîteau

Panneau Du Petit Toit

Panneau Du Grand Toit 1

Panneau Du Grand Toit 2

Panneau Du Grand Toit 3

Panneau Du Grand Toit 4

Panneau Du Grand Toit 5

Panneau Du Petit Toit

Panneau Du Grand Toit (Coin) 1

Panneau Du Grand Toit (Coin) 2

Panneau Du Grand Toit (Central)

Montant

Base

Capuchon De Base

Barre De Soutien

Crochet

Traverse Supérieure Du Grand Toit (Côté Court) 1

Traverse Supérieure Du Grand Toit (côté court) 2

Traverse Supérieure Du Grand Toit (Partie Centrale) 1

Traverse Supérieure Du Grand Toit (Partie Centrale) 2

Traverse Supérieure Du Grand Toit (Côté Long) 1

Traverse Supérieure Du Grand Toit (Côté Long) 2

DESCRIPTIONPIÈCE QUANTITÉ

®

Lowes.com/allenandroth24



QUINCAILLERIE INCLUSE (GRANDEUR NON RÉELLE)

AA

Vis M6 de 
15 mm

Qté : 108

BB

Rondelle 
Plate M6

Qté : 300

CC

Boulon M6 
de 25 mm

Qté : 32

DD

Vis M6 de 55 mm

Qté : 16

EE

Écrou M6

Qté : 16

FF

Vis M6 de 
30 mm

Qté : 40

HH

Boulon M6 
de 15 mm

Qté : 56

I  I

Boulon M6 
de 45 mm

Qté : 32

JJ

Clé M6

Qté : 2

GG

Piquet de 260 mm 
(8 mm de 
diamètre)

Qté : 16

®

Lowes.com/allenandroth25



CONSIGNES DE SÉCURITÉ

Assurez-vous de lire et de comprendre l’intégralité du présent manuel avant de tenter d’assembler, 
d’utiliser ou d’installer le produit. Si vous avez des questions concernant ce produit, veuillez communiquer 
avec notre service à la clientèle au 1 866 439-9800, entre 8 h et 20 h (HNE), du lundi au vendredi.

AVERTISSEMENT

26
®

Lowes.com/allenandroth

	 Ce produit est conçu pour une utilisation extérieure seulement et il devrait être placé sur un sol
 horizontal et plat.

	 Assurez-vous qu’il y a suffisamment d’espace autour du produit. 
	 Avant de commencer l’assemblage du produit, trouvez un sol de niveau à une distance d’au moins

 1,83 m de toute structure ou de tout obstacle (clôtures, garages, maisons, branches saillantes,
 cordes à linge ou fils électriques).

	 Le pavillon de jardin doit être ancré dans le sol à l’aide de piquets pour une sécurité accrue. 
	 Il ne peut pas être ancré de façon permanente dans un plancher en béton ou dans une plateforme. 
	 N’assemblez pas le pavillon de jardin sur un sol sablonneux, boueux ou meuble puisque les

 piquets n’ont pas une bonne capacité d’ancrage dans ces sols.

MISE EN GARDE

Avant de commencer l’assemblage du produit, assurez-vous d’avoir toutes les pièces. Comparez 
le contenu de l’emballage avec la liste des pièces et celle de la quincaillerie incluse. S’il y a des 
pièces manquantes ou endommagées, ne tentez pas d’assembler l’article.

Temps d’assemblage approximatif : 90 minutes.

Outils nécessaires pour l’assemblage : clé (incluse) et tournevis cruciforme (non inclus).

PRÉPARATION

	 L’assemblage ou l’entretien du produit doit être effectué par un adulte seulement.
	 Assurez-vous d’être 6 personnes ou plus lors de l’assemblage ou du déplacement du produit.
	 Certaines pièces peuvent avoir des bords coupants. Au besoin, portez des gants protecteurs.
	 Vérifiez périodiquement tous les écrous et les boulons afin de vous assurer qu’ils sont serrés.

 Au besoin, serrez-les de nouveau.
	 N’accrochez pas de poids sur l’armature du toit.
	 Surveillez toujours étroitement les enfants lorsqu’ils utilisent ce produit ou lorsqu’ils 

 se trouvent à proximité de celui-ci. Ne laissez jamais un enfant sans surveillance.
	 Capacité pondérale du crochet : 14,97 kg.



INSTRUCTIONS POUR L’ASSEMBLAGE

 

E
E

C
E

F F
D D

Fig. 10

Fig. 1

Fig. 9

Fig. 8

Fig. 7

Fig. 6

Fig. 5

Fig. 4

Fig. 3

Fig. 2
A2 A2

A1

A1

I H

G

B
B

B

1. 

Quincaillerie utilisée

Quincaillerie utilisée

x 16Boulon M6 de 15 mmHH  

x 16Rondelle Plate M6BB  

2

B

A2A1

BB
CC

 

x 16Rondelle Plate M6BB

Boulon M6 de 25 mm x 16CC  

2.

27
®

Lowes.com/allenandroth

Insérez les cadres supérieurs de gauche (A1) dans les 
cadres supérieurs de droite (A2) et fixez-les à l’aide 
de boulons (HH) et de rondelles plates (BB). Fixez 
les raccords de traverse supérieure (D) aux cadres 
à l’aide de boulons (HH) et de rondelles plates (BB).

Fixez les cadres assemblés aux raccords 
de montant (B) à l’aide de boulons (CC) 
et de rondelles plates (BB).

1

A1

A2

D

BB

HH

BB

HH



INSTRUCTIONS POUR L’ASSEMBLAGE

4.

3.

5.

Quincaillerie utilisée

4

AA
 

BB

G1

G2

x 8Boulon M6 de 15 mmHH

x 8Rondelle Plate M6BB

x 16Rondelle Plate M6BB

x 16AA Vis M6 de 15 mm

Quincaillerie utilisée

3

C

B B

BB

CC

BB

CC

x 16Boulon M6 de 25 mmCC

x 16Rondelle Plate M6BB

Quincaillerie utilisée

G1

BB

E
HH

5

28
®

Lowes.com/allenandroth

Fixez les quatre raccords de barre inclinée (C) aux 
raccords de montant (B) à l’aide de quatre boulons 
(CC) et de quatre rondelles plates (BB) pour 
chaque raccord de montant (B).

Fixez les raccords du grand toit (G1) aux barres 
du grand toit (G2) à l’aide de vis (AA) et de 
rondelles plates (BB) sur chaque coin.

Fixez les barres inclinées supérieures (E) 
aux raccords du grand toit (G1) à l’aide de 
boulons (HH) et de rondelles plates (BB).



DD Vis M6 de 55 mm

Rondelle Plate M6BB

EE

x 8

x 16

x 8Écrou M6

INSTRUCTIONS POUR L’ASSEMBLAGE

Quincaillerie utilisée

7. 7

6.

Quincaillerie utilisée

8.

Quincaillerie utilisée

DD Vis M6 de 55 mm

Rondelle Plate M6BB

EE

× 4

x 8

× 4Écrou M6

BB Rondelle Plate M6 

Boulon M6 de 15 mmHH

x 8

x 8

7

BB

HH F

G2

6

BB

E

B

C

EE
DD BB

29
®

Lowes.com/allenandroth

8

BB EE

A1
A2

BBDD

D

F

Fixez l’autre extrémité des barres inclinées (E) 
aux raccords de barre inclinée (C) à l’aide 
de vis (DD), d’écrous (EE) et de rondelles 
plates (BB) sur chaque coin.

Fixez les traverses supérieures (F) aux barres 
du grand toit (G2) à l’aide de boulons (HH) 
et de rondelles plates (BB).

Fixez l’autre extrémité des traverses supérieures 
(F) aux raccords de traverse (supérieure) (D) 
à l’aide de vis (DD), d’écrous (EE) et de rondelles 
plates (BB).



INSTRUCTIONS POUR L’ASSEMBLAGE

Quincaillerie utilisée

10. 10

9.

Quincaillerie utilisée

9

BB
BB

I

U
H

EE
DD

DD × 4Vis M6 de 55 mm

x 8

× 4

Rondelle Plate M6BB

EE Écrou M6

× 4Rondelle Plate M6BB

× 4AA Vis M6 de 15 mm AA
BB

H

G1

30
®

Lowes.com/allenandroth

Fixez le crochet (U) au raccord du petit toit (I), 
puis fixez les traverses de soutien du petit toit (H) 
au raccord du petit toit (I) à l’aide de vis (DD), 
d’écrous (EE) et de rondelles plates (BB).

Fixez le petit toit assemblé aux armatures du 
grand toit à l’aide de vis (AA) et de rondelles 
plates (BB).



INSTRUCTIONS POUR L’ASSEMBLAGE

Quincaillerie utilisée

11. 11

x 8Rondelle Plate M6BB

x 8AA Vis M6 de 15 mm

12.

Quincaillerie utilisée

12

AA AA AA
AA

BB

LL

BB BB
BB

E

BB

HH

 

x 8Rondelle Plate M6BB

x 8Boulon M6 de 15 mmHH

 
L

F
F

E E

E

V2V1

W1
W2

X2
X1

Fig. 14

Fig. 13

Fig. 12

Fig. 11

31
®

Lowes.com/allenandroth

 Fixez les quatre panneaux du petit toit (L) 
 à l’aide de vis (AA) et de rondelles 
 plates (BB).

 Fixez les traverses supérieures du grand toit 
 (côté long) 1 (X1) et les traverses supérieures 
 du grand toit (côté long) 2 (X2) aux barres 
 inclinées supérieures (E) à l’aide de boulons (HH) 
 et de rondelles plates (BB) sur chaque coin.

X2



INSTRUCTIONS POUR L’ASSEMBLAGE

13.

BB
AA

X 1

F

Quincaillerie utilisée

x 24Rondelle Plate M6BB

x 24AA Vis M6 de 15 mm

32
®

Lowes.com/allenandroth

13Fixez les traverses supérieures du grand toit (côté 
long) 1 (XI) aux traverses supérieures (F) à l’aide 
de vis (AA) et de rondelles plates (BB). Répétez 
ces étapes pour assembler les traverses supérieures 
du grand toit (côté court) 1 (V1), les traverses 
supérieures du grand toit (côté court) 2 (V2), 
les traverses supérieures du grand toit (partie 
centrale) 2 (W2) et les traverses supérieures 
du grand toit (côté long) 2 (X2).

14. 14

Quincaillerie utilisée

x 16Rondelle Plate M6BB

x 16AA Vis M6 de 15 mm AA

BB

W2 E

Fixez les traverses supérieures du grand toit (partie 
centrale) 2 (W2) aux barres inclinées (E) à l’aide de vis 
(AA) et de rondelles plates (BB). Répétez ces étapes 
pour assembler les traverses supérieures du grand toit 
(côté court) 1 (V1), les traverses supérieures du grand 
toit (côté court) 2 (V2) et les traverses supérieures du 
grand toit (partie centrale) 1 (W1).



INSTRUCTIONS POUR L’ASSEMBLAGE

Quincaillerie utilisée

15. 15

16.

C

FF

FF

BB

BB

N

16

J

K
 

FF x 8Vis M6 de 30 mm

x 8Rondelle Plate M6BB

Fig. 16

Fig. 19
Fig. 18

Fig. 17

Fig. 15
J

K

N
L

PO2

O1

M5
M4

M3
M2

M1

 

33
®

Lowes.com/allenandroth

 Fixez les panneaux du petit toit (N) au petit toit 
 à l’aide de vis (FF) et de rondelles plates (BB).

 Insérez le capuchon du petit toit (J) sur le petit 
 toit assemblé, puis fixez le faîteau (K).



INSTRUCTIONS POUR L’ASSEMBLAGE

Quincaillerie utilisée

18. 18

17.

Quincaillerie utilisée

17

19.

Quincaillerie utilisée

19

BB

M1

AA

BB

O1

O2FF BB

FF

BB

FF

FF

BB

x 8Rondelle Plate M6BB

x 8AA Vis M6 de 15 mm

x 32Rondelle Plate M6BB

x 32AA Vis M6 de 15 mm

AA

BB

AA

BB AA

BB

M5

M3

BB

AA

FF x 16Vis M6 de 30 mm

x 16Rondelle Plate M6BB

34
®

Lowes.com/allenandroth

 Fixez les panneaux du grand toit 1 (M1) au grand 
 toit à l’aide de vis (AA) et de rondelles plates (BB).

 Fixez les panneaux du grand toit 3 (M3) aux
 panneaux du grand toit 5 (M5) à l’aide de vis (AA) 
 et de rondelles plates (BB). Répétez ces étapes 
 pour assembler les panneaux du grand toit 2 (M2)
 aux panneaux du grand toit 4 (M4).

 Insérez les panneaux du grand toit (coin) 1 (O1) 
 sur la bordure inférieure du petit toit et fixez les 
 panneaux du grand toit (coin) 2 (O2). Panneaux

à l’aide 
 du grand toit (coin) 1 (O1) devrait être au-dessus
 de les panneaux du grand toit (coin) 2 (O2)
 de vis (FF) et de rondelles plates (BB) sur chaque 
 coin.Fixez ensuite les panneaux du grand toit (centre)
 (P) à l’aide de vis (FF) et de rondelles plates (BB). 



INSTRUCTIONS POUR L’ASSEMBLAGE

20.

Quincaillerie utilisée

x 16Rondelle Plate M6BB  

x 16FF Vis M6 de 30 mm

 

Fig. 23

Fig. 21

Fig. 20

Fig. 22

Q

T
T

Q

B

B

35
®

Lowes.com/allenandroth

 Insérez les montants (Q) dans les capuchons de 
 base (S), puis installez les bases (R) en les fixant 
 à l’aide vis (FF) et de rondelles plates (BB). 
 Répétez ces étapes pour chaque montant (Q).

20

FF FF

BB BB

R

S

Q  



INSTRUCTIONS POUR L’ASSEMBLAGE

Quincaillerie utilisée

22.   22

21.

Quincaillerie utilisée

21

23.

Quincaillerie utilisée

23
Q

R

S

GG GGGG

x 16Rondelle Plate M6BB

x 16HH  Boulon M6 de 15 mm 

BB

BB

I I

I I

Q

  

T

x 32Rondelle Plate M6BB

x 32I I Boulon M6 de 45 mm

x 16Piquet de 260 mm 
(8 mm de diamètre)GG

36
®

Lowes.com/allenandroth

BBBB HHHH

B

Q

 Soulevez l’armature supérieure assemblée afin
 d’insérer les raccords de montant (B) dans les
 montants (Q) et fixez-les (Q) à l’aide de boulons
 (HH) et de rondelles plates (BB). Répétez ces
 étapes pour chaque montant (Q). (Vous pouvez 
soulever un côté du cadre assemblé en haut dans 
l'air avec l'autre côté reposant sur le sol. Deux 
montants ont été insérés et fixés. L'autre côté a 
ensuite été levée et les deux autres montants ont 
été insérés et fixés.)

 Utilisez les barres de soutien (T) afin de fixer les 
 montants (Q) et les cadres à l’aide de boulons (II) 
 et de rondelles plates (BB).

 Soulevez les capuchons de base (S) et utilisez 
 les piquets fournis (GG) afin de fixer le pavillon 
 de jardin assemblé au sol.



ENTRETIEN
	 Vérifiez toutes les vis et les écrous périodiquement afin de vous assurer qu’ils sont serrés. 
 Au besoin, serrez-les de nouveau.
	 Ce pavillon de jardin est conçu pour un usage décoratif et pour la protection solaire seulement.
 Il n’est pas conçu pour résister aux agents atmosphériques, notamment les vents violents, 
 la pluie et la neige. Afin de prévenir les dommages, retirez immédiatement l’eau accumulée 
 sur le toit ou démontez le pavillon de jardin. Démontez le pavillon de jardin dans l’ordre inverse
 des étapes d’assemblage. 
	 Démontez toujours le pavillon de jardin au complet. Un pavillon de jardin démonté en partie
 n’est pas assez solide pour résister au vent et au mauvais temps; il pourrait s’endommager 
 ou causer des dommages.
	 N’utilisez pas d’agent de blanchiment ou d’autres nettoyants abrasifs sur le toit ou sur les
 pièces formant l’armature.
	 Les pièces en acier inoxydable des accessoires de jardin et des meubles sont traitées avec 
 une peinture antirouille. Toutefois, en raison de la nature de l’acier, une oxydation de la surface
 (rouille) peut se produire si cette couche protectrice est égratignée. C’est un processus naturel.
 Afin de minimiser cette situation, nous vous recommandons d’être prudent lors de l’assemblage
 et de la manipulation de l’article afin d’éviter que la peinture ne s’égratigne. 
	 On peut facilement enlever la rouille sur la surface en appliquant un peu d’huile de cuisson. 
 Si une oxydation (rouille) de la surface se produit et qu’aucune mesure n’est prise afin de
 corriger la situation, l’oxydation peut couler sur l’ensemble de la surface ce qui peut causer 
 des taches dommageables qui pourraient être difficiles à enlever.
	 Si vous ne prévoyez pas utiliser le produit pour une longue période (par exemple, en hiver), 
 il devrait être rangé dans un endroit propre et sec. 
	 Conservez l’emballage d’origine pour ranger le pavillon de jardin.

GARANTIE LIMITÉE DE UN AN

Cette garantie limitée ne s’applique qu’à l’acheteur initial du produit et se limite aux défauts de 
matériaux et de fabrication lorsque le produit a été correctement entretenu et qu’il a été utilisé 
à des fins personnelles et résidentielles.

Le fabricant garantit cet article contre les défauts de matériaux et de fabrication pour une 
période de 1 AN. Si vous remarquez un défaut, veuillez téléphoner à notre service à la clientèle 
au 1 866 439-9800. Le fabricant ne paiera pas les frais de transport et de manutention et il 
ne dédommagera pas l’acheteur ni aucun tiers pour l’assemblage ou le démontage du produit. 
Cette garantie vous confère des droits précis. Il est possible que vous disposiez également 
d’autres droits, qui varient d’un État ou d’une province à l’autre.

37
®

Lowes.com/allenandroth



LISTE DES PIÈCES DE RECHANGE

Pour obtenir des pièces de rechange, communiquez avec notre service à la clientèle 
au 1 866 439-9800, entre 8 h et 20 h (HNE), du lundi au vendredi.

PIÈCE
A1

A2

B

C

D

E

F

G1

G2

H

I

J

K

L

M1

M2

M3

M4

M5

N

#401997-A1

#401997-A2

#401997-B

#401997-C

#401997-D

#401997-E

#401997-F

#401997-G1

#401997-G2

#401997-H

#401997-I

#401997-J

#401997-K

#401997-L

#401997-M1

#401997-M2

#401997-M3

#401997-M4

#401997-M5

#401997-N

DESCRIPTION NUMÉRO DE PIÈCE

K
I

N

L
O1

O2

M2

M4

Q

S

J

H

P

T

R

M1

M3

M5

38
®

Lowes.com/allenandroth

Cadre Supérieur Gauche

Cadre Supérieur Doit

Raccord De Montant

Raccord De Barre Inclinée

Raccord De Traverse (Supérieure)

Barre Inclinée Supérieure

Traverse Supérieure

Raccord Du Grand Toit
Barre Du Grand Toit

Traverse De Soutien Du Petit Toit

Raccord Du Petit Toit

Capuchon Du Petit Toit

Faîteau
Panneau Du Petit Toit

Panneau Du Grand Toit 1

Panneau Du Grand Toit 2

Panneau Du Grand Toit 3

Panneau Du Grand Toit 4

Panneau Du Grand Toit 5

Panneau Du Petit Toit



LISTE DES PIÈCES DE RECHANGE

PIÈCE
O1

O2

P

Q

R

S

T

U

V1

V2

W1

W2

X 1

X 2

#401997-O1

#401997-O2

#401997-P

#401997-Q

#401997-R

#401997-S

#401997-T

#401997-U

#401997-V1

#401997-V2

#401997-W1

#401997-W2

#401997-X1

#401997-X2

DESCRIPTION NUMÉRO DE PIÈCE

U

G2

V2
W2

X 2

A2

D

G1
E

V1
W1

X 1

C

B

A1

F

39
®

Lowes.com/allenandroth

Panneau Du Grand Toit (Coin) 1

Panneau Du Grand Toit (Coin) 2

Panneau Du Grand Toit (Central)

Montant

Base

Capuchon De Base

Barre De Soutien

Crochet

Traverse Supérieure Du Grand Toit (Côté Court) 1

Traverse Supérieure Du Grand Toit (côté court) 2

Traverse Supérieure Du Grand Toit (Partie Centrale) 1

Traverse Supérieure Du Grand Toit (Partie Centrale) 2

Traverse Supérieure Du Grand Toit (Côté Long) 1

Traverse Supérieure Du Grand Toit (Côté Long) 2



LISTE DES PIÈCES DE RECHANGE

Imprimé en Chine

40

AA BB CC DD EE HH JJFF GG I  I

PIÈCE
AA

BB

CC

DD

EE

FF

GG

HH

II

JJ

#401997-AA

#401997-BB

#401997-CC

#401997-DD

#401997-EE

#401997-FF

#401997-GG

#401997-HH

#401997-II

#401997-JJ

Vis M6 de 15 mm

Rondelle Plate M6

Boulon M6 de 25 mm

Vis M6 de 55 mm

Écrou M6

Vis M6 de 30 mm

Piquet de 260 mm (8 mm de diamètre)

Boulon M6 de 15 mm

Boulon M6 de 45 mm

Clé M6

DESCRIPTION NUMÉRO DE PIÈCE

®

Lowes.com/allenandroth

allen + roth® est une marque de commerce déposée 
de LF, LLC. Tous droits réservés.



41

�������	
���������
����
�����������������	
����	
�

ARTÍCULO #0401997

MODELO #L-GZ340PCO-5

GAZEBO CON CUBIERTA RÍGIDA

ADJUNTE SU RECIBO AQUÍ

Número de serie Fecha de compra

¿Preguntas, problemas, piezas faltantes? Antes de volver a la tienda, llame a nuestro 

hora estándar del Este.
Departamento de Servicio al Cliente al 1-866-439-9800, de lunes a viernes de 8 a.m. a 8 p.m., 

allen + roth® es una marca registrada de LF, LLC. 
Todos los derechos reservados.



ÍNDICE

Contenido del paquete..........................................................................................................................43

Aditamentos..........................................................................................................................................45

Información sobre seguridad.................................................................................................................46

Preparación...........................................................................................................................................46

Instrucciones de ensamblaje.................................................................................................................47

Cuidado y mantenimiento.....................................................................................................................57

Garantía................................................................................................................................................58

Lista de piezas de repuesto..................................................................................................................59

®

Lowes.com/allenandroth42



CONTENIDO DEL PAQUETE

K
I

N

L
O1

O2

M2

M4

Q

S

J

H

P

T

R

U

G2

V2
W2

X2

A2

D

G1
E

V1
W1

X1

C

B

A1

F

M1

M3

M5

®

Lowes.com/allenandroth43



CONTENIDO DEL PAQUETE

PIEZA
A1

A2

B

C

D

E

F

G1

G2

H

I

J

K

L

M1

M2

M3

M4

M5

N

O1

O2

P

Q

R

S

T

U

V1

V2

W1

W2

X1

X2

4

4

4

4

4

4

4

4

4

4

1

1

1

4

4

4

4

4

4

4

4

4

4

4

4

4

8

1

4

4

4

4

4

4

Malla De La Cubierta Izquierda

Malla De La Cubierta Derecha

Conector De Poste

Conector De La Barra De Inclinación

Conector De Viga (Superior)

Barra De Inclinación De La Cubierta

Viga De La Cubierta

Conector De La Cubierta Grande

Barra De La Cubierta Grande

Viga De Soporte De La Cubierta Pequeña

Conector De La Cubierta Pequeña

Tapa De La Cubierta Pequeña

Remate

Panel De Techo De La Cubierta Pequeña

Panel De Techo Grande 1

Panel De Techo Grande 2

Panel De Techo Grande 3

Panel De Techo Grande 4

Panel De Techo Grande 5

Tapa De Techo De La Cubierta Pequeña

Cubierta Del Panel De Techo Grande (Esquina) 1

Cubierta Del Panel De Techo Grande (Esquina) 2

Cubierta Del Panel De Techo Grande (Central)

Poste

Base

Cubierta De La Base

Barra De Soporte

Gancho

Viga De La Cubierta De Techo Grande (Lado Corto) 1

Viga De La Cubierta De Techo Grande (Lado Corto) 2

Viga De La Cubierta De Techo Grande (Parte Central) 1

Viga De La Cubierta De Techo Grande (Parte Central) 2

Viga De La Cubierta De Techo Grande (Lado Largo) 1

Viga De La Cubierta De Techo Grande (Lado Largo) 2

DESCRIPCIÓN CANTIDAD

®

Lowes.com/allenandroth44



ADITAMENTOS (NO SE MUESTRAN A ESCALA)

AA

Tornillo 
M6 x 15

Cant. 108

BB

Arandela 
Plana M6

Cant. 300

CC

Perno 
M6 x 25

Cant. 32

DD

Tornillo M6 x 55

Cant. 16

EE

Tuerca M6

Cant. 16

FF

Tornillo 
M6 x 30

Cant. 40

HH

Perno 
M6 x 15

Cant. 56

I  I

Perno 
M6 x 45

Cant. 32

JJ

Llave M6

Cant. 2

GG

Estaca de 
��������

Cant. 16

®

Lowes.com/allenandroth45



INFORMACIÓN DE SEGURIDAD

Lea y comprenda completamente este manual antes de intentar ensamblar, usar o instalar el 
producto. Si tiene preguntas relacionadas con el producto, llame al Departamento de Servicio 
al Cliente al 1-866-439-9800, de lunes a viernes de 8 a.m. a 8 p.m., hora estándar del Este.

PRECAUCIÓN

ADVERTENCIA

Antes de comenzar a ensamblar el producto, asegúrese de tener todas las piezas. Compare las 
piezas con la lista del contenido del paquete y la lista de aditamentos. No intente ensamblar el 
producto si falta alguna pieza o si estas están dañadas.

Tiempo estimado de ensamblaje: 90 minutos.

Herramientas necesarias para el ensamblaje: Llave de tuercas (se incluye) y destornillador 
Phillips (no se incluye).

PREPARACIÓN

46
®

Lowes.com/allenandroth

	 Este producto está diseñado solo para uso en exteriores y se debe colocar sobre un suelo 
 plano y horizontal.

	 Asegúrese de que haya suficiente espacio alrededor del producto. 
	 Antes de ensamblar el producto, encuentre un suelo nivelado que esté al menos a 1,83 m 

 de distancia de cualquier estructura u obstrucciones, como cercas, garajes, casas, ramas 
 sobresalientes, cuerdas para ropa o cables eléctricos.

	 El gazebo se debe anclar con estacas en el suelo para una mayor seguridad. 
	 No se puede fijar permanentemente a un piso de concreto o una plataforma. 
	 No ensamble el gazebo en un suelo arenoso, enlodado o suelto, ya que las estacas no se 

 anclarán bien en estos tipos de suelo.

	 Solo adultos deben realizar el ensamblaje o mantenimiento del producto.
	 Reúna a 6 o más adultos para ensamblar o mover el producto.
	 Algunas piezas pueden tener bordes filosos. Utilice guantes de protección si es necesario.
	 Verifique periódicamente que todas las tuercas y pernos estén apretados. Apriételos de nuevo 

 cuando sea necesario.
	 No cuelgue ningún peso de la estructura del techo.
	 Los niños deben estar siempre bajo la supervisión directa de un adulto cuando utilicen este 

 producto o se encuentren cerca de él. Nunca deje a los niños sin supervisión.
	 Capacidad de peso máxima del gancho: 14,97 kg.



INSTRUCCIONES DE ENSAMBLAJE

 

E
E

C
E

F F
D D

Fig.10

Fig.1

Fig.9

Fig.8

Fig.7

Fig.6

Fig.5

Fig.4

Fig.3

Fig.2
A2 A2

A1

A1

I H

G

B
B

B

1. 

Aditamentos utilizados

Aditamentos utilizados

x 16Perno M6 × 15HH  

x 16Arandela Plana M6BB  

2

B

A2A1

BB
CC

 

x 16Arandela Plana M6BB

Perno M6 × 25 x 16CC  

2.

47
®

Lowes.com/allenandroth

Inserte las mallas superiores derechas (A2) 
en las mallas superiores izquierdas (A1) 
y asegúrelas con pernos (HH) y arandelas 
planas (BB). Conecte los conectores de vigas 
(superiores) (D) a las mallas con pernos (HH) 
y arandelas planas (BB).

Fije las mallas ensambladas a los conectores 
de postes (B) y asegúrelas con pernos (CC) 
y arandelas planas (BB).

1

A1

A2

D

BB

HH

BB

HH



INSTRUCCIONES DE ENSAMBLAJE

4.

3.

5.

Aditamentos utilizados

4

AA
 

BB

G1

G2

x 8Perno M6 × 15HH

x 8Arandela Plana M6BB

x 16Arandela Plana M6BB

x 16AA Tornillo M6 x 15

Aditamentos utilizados

3

C

B B

BB

CC

BB

CC

x 16Arandela Plana M6BB

Aditamentos utilizados

G1

BB

E
HH

5

48
®

Lowes.com/allenandroth

Fije los cuatro conectores de las barras de 
inclinación (C) a los conectores de poste (B) 
y asegúrelos con cuatro pernos (CC) y cuatro 
arandelas planas (BB) por cada conector de 
poste (B).

Conecte los conectores de la cubierta 
grande (G1) a las barras de la cubierta 
grande (G2) y asegúrelos con tornillos (AA) 
y arandelas planas (BB) en cada esquina.

Fije las barras de inclinación de la cubierta (E) 
a los conectores de la cubierta grande (G1) 
con pernos (HH) y arandelas planas (BB).

Perno M6 × 25 x 16CC  



DD x 8Tornillo M6 x 55

x 16

x 8

Arandela Plana M6BB

EE Tuerca M6

INSTRUCCIONES DE ENSAMBLAJE

Aditamentos utilizados

7. 7

6.

Aditamentos utilizados

8.

Aditamentos utilizados

DD x 4Tornillo M6 x 55

x 8

x 4

Arandela Plana M6BB

EE Tuerca M6

BB x 8Arandela Plana M6 

x 8Perno M6 × 15HH

7

BB

HH F

G2

6

BB

E

B

C

EE
DD BB

49
®

Lowes.com/allenandroth

8

BB EE

A1
A2

BBDD

D

F

Fije el otro extremo de las barras de inclinación 
de la cubierta (E) a los conectores de las barras 
de inclinación (C) y asegúrelas con tornillos (DD), 
tuercas (EE) y arandelas planas (BB) en cada 
esquina.

Fije las vigas de la cubierta (F) a las barras 
de la cubierta grande (G2) y asegúrelas con 
pernos (HH) y arandelas planas (BB).

Fije el otro extremo de las vigas de la cubierta 
(superiores) (D) y asegúrelas con tornillos (DD), 
tuercas (EE) y arandelas planas (BB).



INSTRUCCIONES DE ENSAMBLAJE

Aditamentos utilizados

10. 10

9.

Aditamentos utilizados

9

BB
BB

I

U
H

EE
DD

DD x 4Tornillo M6 x 55

x 8

x 4

Arandela Plana M6BB

EE Tuerca M6

x 4Arandela Plana M6BB

x 4AA Tornillo M6 x 15
AA

BB

H

G1

50
®

Lowes.com/allenandroth

Fije el gancho (U) al conector de la cubierta 
pequeña (I), luego conecte las vigas de soporte de 
la cubierta pequeña (H) al conector de la cubierta 
pequeña (I) y asegúrelos con tornillos (DD), 
tuercas (EE) y arandelas planas (BB).

Fije la cubierta pequeña ensamblada a las 
estructuras de la cubierta grande con 
tornillos (AA) y arandelas planas (BB).



INSTRUCCIONES DE ENSAMBLAJE

Aditamentos utilizados

11. 11

x 8Arandela Plana M6BB

x 8AA Tornillo M6 x 15

12.

Aditamentos utilizados

12

AA AA AA
AA

BB

LL

BB BB
BB

E

BB

HH

 

x 8Arandela Plana M6BB

x 8Perno M6 × 15HH

 
L

F
F

E E

E

V2V1

W1
W2

X2
X1

Fig.14

Fig.13

Fig.12

Fig.11

51
®

Lowes.com/allenandroth

Ensamble los cuatro paneles de techo de 
la cubierta pequeña (L) con tornillos (AA) 
y arandelas planas (BB).

Conecte las vigas de la cubierta de techo grande 
(lado largo) 1 (X1) y las vigas de la cubierta de 
techo grande (lado largo) 2 (X2) a las barras de 
inclinación de la cubierta (E) y asegúrelas con 
pernos (HH) y arandelas planas (BB) en cada 
esquina.

X2



INSTRUCCIONES DE ENSAMBLAJE

14. 14

13.

BB
AA

X1

F

Aditamentos utilizados

x 24Arandela Plana M6BB

x 24AA Tornillo M6 x 15

Aditamentos utilizados

x 16Arandela Plana M6BB

x 16AA Tornillo M6 x 15

AA

BB

W2 E

52
®

Lowes.com/allenandroth

13Conecte las vigas de la cubierta de techo grande 
(lado largo) 1 (XI) a las vigas de la cubierta (F) 
y asegúrelas con tornillos (AA) y arandelas 
planas (BB). Repita este procedimiento para 
ensamblar las vigas de la cubierta de techo 
grande (lado corto) 1 (V1), las vigas de la cubierta 
de techo grande (lado corto) 2 (V2), las vigas de 
la cubierta de techo grande (parte central) 1 (W1), 
las vigas de la cubierta de techo grande (parte 
central) 2 (W2) y las vigas de la cubierta de techo 
grande (lado largo) 2 (X2).

Conecte las vigas de la cubierta de techo grande 
(parte central) 2 (W2) a las barras de inclinación 
de la cubierta (E) y asegúrelas con tornillos (AA) y 
arandelas planas (BB). Repita este procedimiento 
para ensamblar las vigas de la cubierta de techo 
grande (lado corto) 1 (V1), las vigas de la cubierta 
de techo grande (lado corto) 2 (V2) y las vigas de 
la cubierta de techo grande (parte central) 1 (W1).



INSTRUCCIONES DE ENSAMBLAJE

Aditamentos utilizados

15. 15

16.

C

FF

FF

BB

BB

N

16

J

K
 

FF x 8Tornillo M6 x 30

x 8Arandela Plana M6BB

Fig.16

Fig.19
Fig.18

Fig.17

Fig.15
J

K

N
L

PO2

O1

M5
M4

M3
M2

M1

 

53
®

Lowes.com/allenandroth

Fije las cubiertas del panel de techo pequeño (N) 
a la cubierta pequeña con tornillos (FF) y arandelas 
planas (BB).

Inserte la tapa de la cubierta pequeña (J) en 
la cubierta pequeña ensamblada, luego fije el 
remate (K).



INSTRUCCIONES DE ENSAMBLAJE

Aditamentos utilizados

18. 18

17.

Aditamentos utilizados

17

19.

Aditamentos utilizados

19

BB

M1

AA

BB

O1

O2FF BB

FF

BB

FF

FF

BB

x 8Arandela Plana M6BB

x 8AA Tornillo M6 x 15

x 32Arandela Plana M6BB

x 32AA Tornillo M6 x 15

AA

BB

AA

BB AA

BB

M5

M3

BB

AA

FF x 16Tornillo M6 x 30

x 16Arandela Plana M6BB

54
®

Lowes.com/allenandroth

Fije las cubiertas del panel de techo grande 1 (M1) 
a la cubierta grande y asegúrelas con tornillos, (AA) 
y arandelas planas (BB).

Conecte las cubiertas del panel de techo grande 
3 (M3) a las cubiertas del panel de techo grande 
5 (M5) con tornillos (AA) y arandelas planas (BB). 
Repita este proceso para ensamblar las cubiertas 
del panel de techo grande 2 (M2) a las cubiertas 
del panel de techo grande 4 (M4).

Inserte las cubiertas del panel de techo grande 
(esquina) 1 (O1) en el borde inferior de la cubierta 
pequeña (esquina) 2 (O2). Cubiertas del panel de 
techo grande (esquina) 1 (O1) debe estar en la cima 
de la cubierta pequeña (esquina) 2 (O2) y asegúrelas 
con tornillos (FF) y arandelas planas (BB) en cada 
esquina. Luego fije las cubiertas del panel de techo 
grande (central) (P) con tornillos (FF) y arandelas 
planas (BB).    



FF x 16Tornillo M6 x 30

INSTRUCCIONES DE ENSAMBLAJE

20.

Aditamentos utilizados

20

FF FF

BB BB

R

S

Q  

x 16Arandela Plana M6BB  

 

Fig.23

Fig.21

Fig.20

Fig.22

Q

T
T

Q

B

B

55
®

Lowes.com/allenandroth

Inserte los postes (Q) en las tapas de la base (S) 
y luego instale las bases (R) y asegúrelos con 
tornillos (FF) y arandelas planas (BB) por cada 
poste (Q).



INSTRUCCIONES DE ENSAMBLAJE

Aditamentos utilizados

22.   22

21.

Aditamentos utilizados

21

23.

Aditamentos utilizados

23
Q

R

S

GG GGGG

x 16Arandela Plana M6BB

x 16HH  Perno M6 x 15 

BB

BB

I I

I I

Q

  

T

x 32Arandela Plana M6BB

x 32I I Perno M6 x 45

x 16Estaca 
�����������

GG

56
®

Lowes.com/allenandroth

BBBB HHHH

B

Q

Levante la estructura de la cubierta ensamblada 
para insertar los conectores de poste (B) en los 
postes (Q) y asegúrelos con pernos (HH) y 
arandelas planas (BB) por cada poste (Q). (Se 
puede levantar un lado del bastidor montado arriba 
en el aire con el otro lado descansando sobre el 
suelo. Dos postes se inserta y se sujeta. El otro
lado se levantó entonces y los otros dos postes se 
inserta y se sujeta.)

Use las barras de soporte (T) para fijar los 
postes (Q) y las mallas y asegúrelos con 
pernos (II) y arandelas planas (BB).

Levante las tapas de la base (S) y use las 
estacas provistas (GG) para asegurar el 
gazebo ensamblado al suelo.



CUIDADO Y MANTENIMIENTO
	 Verifique periódicamente que todos los tornillos y tuercas estén apretados y apriételos de nuevo 
 según sea necesario.
	 Este gazebo solo está diseñado para fines decorativos y para dar sombra y no está diseñado 
 para resistir climas severos, incluyendo vientos fuertes, lluvia y nieve. Para evitar daños, retiré 
 el agua acumulada en el techo inmediatamente, o desensamble el gazebo. Desensamble el 
 gazebo en el orden inverso de los pasos de ensamblaje. 
	 Siempre desensamble el gazebo completamente. Un gazebo parcialmente desensamblado 
 no es lo suficientemente estable para resistir el viento y el mal tiempo, por lo que se puede 
 dañar o producir daños.
	 No utilice blanqueadores, ácido ni otros limpiadores abrasivos en el techo o las piezas de la 
 estructura.
	 Los componentes de acero de los accesorios y muebles de jardín son tratados con pintura 
 antioxidante. Sin embargo, debido a la naturaleza del acero, puede producirse una oxidación 
 superficial si este recubrimiento protector se raya. Este es un proceso natural. Para minimizar 
 esta condición, se recomienda que tenga cuidado cuando ensamble o manipule el producto, 
 para evitar que la pintura se raye. 
	 El óxido superficial se puede eliminar fácilmente con una aplicación ligera de aceite para cocinar 
 común. Si se produce oxidación superficial y no se toman medidas para corregirla, la oxidación 
 puede comenzar a avanzar a la superficie de ensamblaje, lo que puede causar manchas 
 perjudiciales que pueden ser difíciles de eliminar.
	 Si no usará el producto por un periodo prolongado (durante el invierno, por ejemplo), almacénelo 
 en un ambiente seco y limpio. 
	 Guarde el empaque original para almacenar el gazebo.

UN AÑO DE GARANTÍA LIMITADA

Esta garantía limitada se extiende al comprador original y la misma se aplica a defectos en los 
materiales y la mano de obra de su artículo, siempre que el artículo se conserve con cuidado 
y solo se utilice para fines personales residenciales.

El fabricante garantiza que este artículo no presentará defectos en los materiales ni en la mano de 
obra durante un período de 1 AÑO. Si encuentra algún defecto, llame a nuestro Departamento de 
Servicio al Cliente al 1-866-439-9800 para solicitar ayuda. El fabricante no se hará responsable 
de los costos de transporte o entrega ni tampoco compensará a la persona o a terceros por el 
ensamblaje o desensamblaje del producto. Esta garantía le ofrece ciertos derechos, pero usted 
puede tener otros derechos que varían según el estado.

57
®

Lowes.com/allenandroth



LISTA DE PIEZAS DE REPUESTO

Para obtener piezas de repuesto, llame a nuestro Departamento de Servicio al Cliente 
al 1-866-439-9800, de lunes a viernes de 8 a.m. a 8 p.m., hora estándar del Este.

PIEZA
A1

A2

B

C

D

E

F

G1

G2

H

I

J

K

L

M1

M2

M3

M4

M5

N

#401997-A1

#401997-A2

#401997-B

#401997-C

#401997-D

#401997-E

#401997-F

#401997-G1

#401997-G2

#401997-H

#401997-I

#401997-J

#401997-K

#401997-L

#401997-M1

#401997-M2

#401997-M3

#401997-M4

#401997-M5

#401997-N

DESCRIPCIÓN NÚMERO DE PIEZA

K
I

N

L
O1

O2

M2

M4

Q

S

J

H

P

T

R

M1

M3

M5

58
®

Lowes.com/allenandroth

Malla De La Cubierta Izquierda

Malla De La Cubierta Derecha

Conector De Poste

Conector De La Barra De Inclinación

Conector De Viga (Superior)

Barra De Inclinación De La Cubierta

Viga De La Cubierta
Conector De La Cubierta Grande

Barra De La Cubierta Grande

Viga De Soporte De La Cubierta Pequeña

Conector De La Cubierta Pequeña

Tapa De La Cubierta Pequeña

Remate
Panel De Techo De La Cubierta Pequeña

Panel De Techo Grande 1

Panel De Techo Grande 2

Panel De Techo Grande 3

Panel De Techo Grande 4

Panel De Techo Grande 5

Tapa De Techo De La Cubierta Pequeña



LISTA DE PIEZAS DE REPUESTO

PIEZA
O1

O2

P

Q

R

S

T

U

V1

V2

W1

W2

X1

X2

#401997-O1

#401997-O2

#401997-P

#401997-Q

#401997-R

#401997-S

#401997-T

#401997-U

#401997-V1

#401997-V2

#401997-W1

#401997-W2

#401997-X1

#401997-X2

DESCRIPCIÓN NÚMERO DE PIEZA

U

G2

V2
W2

X2

A2

D

G1
E

V1
W1

X1

C

B

A1

F

59
®

Lowes.com/allenandroth

Cubierta Del Panel De Techo Grande (Esquina) 1

Cubierta Del Panel De Techo Grande (Esquina) 2

Cubierta Del Panel De Techo Grande (Central)

Poste

Base

Cubierta De La Base

Barra De Soporte

Gancho

Viga De La Cubierta De Techo Grande (Lado Corto) 1

Viga De La Cubierta De Techo Grande (Lado Corto) 2

Viga De La Cubierta De Techo Grande (Parte Central) 1

Viga De La Cubierta De Techo Grande (Parte Central) 2

Viga De La Cubierta De Techo Grande (Lado Largo) 1

Viga De La Cubierta De Techo Grande (Lado Largo) 2



LISTA DE PIEZAS DE REPUESTO

Impreso en China

60

AA BB CC DD EE HH JJFF GG I  I

PIEZA
AA

BB

CC

DD

EE

FF

GG

HH

II

JJ

#401997-AA

#401997-BB

#401997-CC

#401997-DD

#401997-EE

#401997-FF

#401997-GG

#401997-HH

#401997-II

#401997-JJ

Tornillo M6 x 15

Arandela plana M6

Perno M6 x 25

Tornillo M6 x 55

Tuerca M6

Tornillo M6 x 30

������������������

Perno M6 x 15

Perno M6 x 45

Llave M6

DESCRIPCIÓN NÚMERO DE PIEZA

®

Lowes.com/allenandroth

allen + roth® es una marca registrada de LF, LLC. 
Todos los derechos reservados.


